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Extract from Certificeate N°61/1

Llopd's Register of Shipping.

R sllls OF TESTS OF STEEL.

e by Messrs STABILIMENTI DI DAIMINE - Dalmine =

pr. Messrs Societd An. FIAT- Stabilimento Crandi Motori =T urin -

Egee |

; Charge ; Total TPonisper | Extension |
Batch No. | Test No. Mack. | Thickness. Bx:eadth. A.rea. Dot square ineh. | in 8 ins.,
& on machined test piecel). S

‘7’ [t 6141 22 5766 6.7 35.5 | 237 11.4 | 48.2 54,7
| a1 | 5766 6e6 35.5 | 234 1141 ABS | 28,3 gt~
28 5766 6.7 35 237 1127 | 463 25.4
Co e R ORI N S T
GENOA, June 30th ,1927
(Sgd) | AeSelgntelli o =
Surveyor to Lloyd’s Regigter




